r%_ ﬁ EF %m ZJ9800 %31

HIGH-SPEED LOCKSTITCH SEWING MACHINE



W g WA s WAL sl
M SHEE G Ad WHEE Y Iz Bl Dty MR EE Wha 4 *E HE SV TG 05 R R R R
AL E NG TR HEH T T A IS Y HEMAZ G vl 1 L2 W 16 SRS
ad / kel £d — s — o A 0086 rz
TR G ol

£ B4 B Y 16 0086 1Z




1, PLikieE
MACHINE FRAME & MISCELLANEOUS COVER COMPNENTS

Ny
,ll!‘i,%z:&
s L]

I ﬁ[lf\

. "\,‘_'\




L Bl
MACHINE FRAME&MISCELLANEOUS COVER COMPNENTS

~ = = R — e
’IA\I%O.J Paﬁz ?\Io. LR Name of the part Qtf Eﬁ%i¥ JELRL
1 20003404 |J5 @itk Side Plate 1 AS
2 10008972 |WRET Screw 3/16-28 L=10 12 PAq
3 120003407 |PELFTBIPE Thread Take-Up Lever Cover 1 D¢
4 110012136 |fsE Rubber Plug D=12.8 L=4 1 Y
5 10010666 [WZ4] Screw 11/64-40 L=14 1 e
6 10008943 |#RMxZE Rubber Plug 2 e
7 110012460 [T B R g Rubber Plug 1 NS
8 110012147 |[BIKIE Rubber Plug 1 %
9 110009005 [#ZET Screw 11/64-40 1L=8.5 1 AS
10 |10012463 |454T Screw 11/64-40 L=8.5 1 S
11 [10012131 [%4R Needle Plate 1 Ve
10014459 TR Needle Plate 1 AS
12 (10012135 |Hi>Z#EMK Front Plate 1 AS
13 [10013706 |HEAREBLL: Slide Plate ASM 1 Yo
14 |10013009 |7 E Face Plate Packing 1 e
15 120003406 |TH#X Face Plate 1 NS
16 (10005468 |k ek Face Plate Adorning 1 Y
17 (10008977 |#K%E Rubber Plug D=12.5 L=4 2 e
18 [10008937 |A&H Arm Thread Guide B 1 W%
19 (10008973 24T Screw 11/64-40 L=6 2 %
20 10012142 [WRET Screw 15/64-28 L=9 4 AG
21 110004374 |MRET Screw 11/64-40 L=4.8 2 AS
22110004373 |FRAZ$Y F Ruler Stop Seat 1 NS
23 110010593 |MRET Screw 15/64-28 1L=7.5 1 PAq
24110008940 |fi4k%iy Arm Thread Guide A 1 AG
25 10012143 |4f 55 2k Gear Box Packing 1 e
26 10012145 |i%eHhas Gear Box Cover 1 e
27 110012146 |WR4T Screw 3/16-28 L=15 10 PAq
28 110013000 |Jeskasaift Thread Tension ASM 1 AS
10012476 |JeLeas it Thread Tension ASM 1 e
29 110005877 |WRLR} Nut 1 AS
30 [10006133 |FRESTFIAK Safety Switch Base 1 e
31 (10006284 |FREGTFIE Safety Switch 1 e
32 [10003052 [M2X 12024T Screw 2 PAq
33 110006132 |fRRSH &7 4L Safety Switch Arm 1 Y
34 (10012612 |fRESETFICSZEEH Safety Switch Arm Shaft 1 e
35 10005855 |#fiH Spring 1 e
36 (10013608 |#R%ET Screw 1 S
37 (10012148 |G #ER Back Plate 1 S
38 110012128 [#JKiTE Rubber Plug 1 AS
39 110008771 |k Air-Discharging Cap 1 %
40 [10012141 |HE<H Air-Discharging 1 S
41 110012139 |0%4ps Rubber Ring 1 Y
42 110012138 |AFeAH AR Gear Box Floater ASM 1 PAS
43 110012867 | I Je2kasiBir Thread Tension Guide 1 PAq
44 110013621 |{RIZEMR FIBAE4E Reverse Feed Lever Stopper 1 ¥
45 110012149 |WRET Screw 9/64-40 1 PAq
46 110008936 [Hl3kZE AP R Safety Label 1 %
47 110006157 |MRET L4 Bolt 5 AG
48 110006174 |Gk Back Cover 1 e




2, LA
MAIN SHAFT & NEDDLE BAR COMPONENTS

\
x)
]
— A

—_— s
v—/
\
A
A
A"
\
= \
B
3 \
v~ D

L
2 <708\

,-
\
£
\
A
L____[___\
B




2+ LHIERAE

MAIN SHAFT & NEDDLE BAR COMPONENTS

=] =) K= g S
EZOT? Paﬁj?\]o, S Name of the part Qtf EF{‘Z{CL JERL
1 [10012663 | L%l Main Shaft 1 AS
2 (10012607 |EFFF HhAw Needle Bar Crank 1 e
3 |10005020 [WR4T Screw 1/4-40 L=6 2 %
4110010082 [#&4T Screw 9/32-28 1=16 1 AS
5 110010545 |WR%ET Screw 9/32-28 L=16 1 S
6 |10009781 [6204ZZNRC3%h 7 Bearing 1 PAe
7 110012668 |HiEKE Bearing Support 1 e
8 10009187 |M6 X SUZEET Screw M6 L=8 6 Pie
9 [10012611 |4liA&AE Bearing Support 1 P
10 10009791 |6304ZZNRC3%i#& Bearing 1 PAe
11 10006241 | L%#[EE K ke 414k Sprocket, Upper 1 v
12 (10014095 |54 Timing Belt 1 S
13 (10012613 |WEHh#: Coupling Joint 1 AS
14 (10011227 |fE3hEAG L Connecting Rubber Block 1 e
15 110012615 |BkEhas Coupling Joint 1 NS
16 (10006316 |/MNEARIIRIA Motor 1 %
17 |10006157 |WGET 411+ Bolt 4 AG
18 120002766 | LACeH 4 Head Wheel ASM 1 AS
19 (20003408 | L% Head Wheel 1 W%
20 (10002436 |M5 X SBZE4T Screw M6 L=8 2 Pie
21 10023937 |f5EH3EE 1 AS
22110003845 |# P8 Washer 2 AS
23 |10006898 |15 &l bR 411 Separate Parcel 1 e
24110003364 |PIEHE Spring Washer 1 Ae
25 10003365 |$4lE E-Ring 1 %
26 |10012458 |PkLkAtalft: Thread Take-Up Asm 1 e
10013011 |BkeAF21 Thread Take-Up Asm 1 Y
27 110005745 |#4PE Thrust Collar 1 %
28 [10013590 |WR4T Screw 11/64-40 L=4 2 AS
29 110005786 |[7X 10X 1. 2¢% k4 Bearing Support 2 e
30 (10005747 [K7X10X9. 74h7k Bearing 2 PAe
31 |10005794 |PhekiZEATEst Thread Take-Up Crank Shaft 1 PAS
32 (10010083 |WRET Screw 15/64-28 1 PAS
33 110013790 |EMAT L& Needle Bar Metal Upper 1 o
34 10010590 |EIAF&ERAE Needle Rod Holder 1 Y
35 110010643 [MZ24T Screw 9/64-40 1 g
36 (10012493 |£4F FE Needle Bar Metal Lower 1 DAg
10013188 |EMHF & Needle Bar Metal Lower 1 e
37 (10010586 |EIAFIEREAIE B Slide Block 1 S
38 (10010638 |EHF THIE LS Needle Bar Thread Guide 1 AS
39 110006378 |EF#F Needle Bar 1 e
10021346 |EIAT Needle Bar 1 e
40 10013182 |WR4T Screw 1 Y
41 110013181 |EH#FitLesf Needle Bar Thread Guide 1 PAS
10012614 |EFAFiL 23R Needle Bar Thread Guide 1 %
42 110004898 [DBX 114# X ZEH 4t Needle 1 e
10004868 |DP X 518# R EEHLAT Needle 1 %
43 10013112 |%ekIxkshEe Bobble Winder Driving Wheel 1 AS
44 110011062 [WR%ET Screw 11/64-40 2 e




3.1 FHIERRSIE CFEJ))
HORIZONTAL FEED & VERTICAL FEED AND
HOOK DRIVING SHAFT COMPONENTS (Prarallel knife)




3. 1. FHHIERLAA:
HORIZONTAL FEED & VERTICAL COMPONENTS

=] =) K= g S
}?OT? Paﬁj?\]o, EA Name of the part Qt? EF{‘Z{CL JELRL
1 10012490 |45 Feed Rocker Base Shaft 1 Y
2 [10012540 | Z4JRE Feed Rocker Base Arm 1 Ve
3 |10010074 [WR4T Screw 11/64-40 1=7 1 PAq
4 (10025329 |WRE] Screw 3/16-28 L=15 1 AS
6 [10012531 |7 Ze4ift Feed Base 1 S
7 (10025331 [iEKLGA Feed Dog 1 W%
10012982 |1kl Feed Dog 1 ¢
8 [10010099 |WRET Screw 1/8-44 1L=6 2 PAS
9 110012494 |HhE Feed Rocker Shaft Metal 1 YAS
10 [10010542 |$4J&] Main Shaft Thrust Collar 1 PAe
11 |10005020 [454T Screw 1/4-40 L=6 2 %
12 ]10003290 |[#4El E-Ring 1 %
13 (10012640 |3k} Feed Rocker Shaft Metal 1 AS
14 [10010066 |BEET Screw 11/64-40 1=9.5 1 AS
15 110012530 |HEw 2 i Bobbin Case Holder 1 S
16 110012536 |dHidt 0il Seal 1 PAe
17 |10010071 [#54T Screw 9/64-40 1 PAe
18 110012492 [iERLE HhAw Feed Rocker Arm 1 e
19 |10010095 [4Z4T Screw 3/16-28 L=15.5 1 IAd
20 |10010096 |4 Walking Foot Pin B 1 o
21 |10012500 |iEAHES)REZH 1 Adjusting Link ASM 1 A
22 110010593 |#RET Screw 15/64-28 2 AS
23 (10012532 |4 Adjusting Link ASM Fulcrum 2 Pi¢
24 (10012495 |5 Rubber Plug 2 NS
25 110010075 |iEEMEIEBIHK Connecting Link, B 2 AG
26 |10012537 |ERHEB)REKIERAR Connecting Link, A 2 ¥
27 110010071 |WRET Screw 9/64-40 1 AS
28 110010069 |4 Walking Foot Pin C 1 PAe
29 110012535 (A IS W Ew R Lower Sprocket 1 A
30 [10009187 |M6X SUR%E] Screw M6 L=8 2 Ad
31 10003542 |¥2 5 A& Bearing 1 e
32 (10012538 |y 0il Seal 2 *
33 (10010643 |MRET Screw 9/64-40 L=6 PAS
34 110005742 [ERMmLEFY R Feed Rocker Cam Plate 1 NS
35 [10005787 |iXATIRENIEF Feed Rocker Rod 1 S
36 10005792 |K25X 29X 9. 6%l Needle Bearing 1 e
37 10005740 |i&A0mCo%e Feed Rocker Cam 1 ¢
38 (10010083 |WR%ET Screw 15/64-28 L=10.5 2 S
39 (10012462 |iAFe Gear, Large 1 NS
40 110008862 |WRET Screw 1/4-40 1L=5.8 4 PAS
41 |10012489 |3A 4% Feed Driving Shaft 1 %
42 110012533 |yhEf 0il Seal 1 PAq
43 110009782 |¥6 I Hhdh & Bearing 1 Y
44 110012501 |HhAcEs Bearing Support 1 PAS
45 110003921 W4T Screw 1/4-40 2 PAe
46 |10005750 |54 MEE Feed Driving Cam 1 %
10006135 |#0 ™M4e Feed Driving Cam 1 Ve
47 110010083 |W&%] Screw 15/64-28 2 %
48 110010074 |WE4T Screw 11/64-40 1 Ad
49 110012498 |45 Feed Driving Base Shaft 1 DAY




3. 1. FHHIERLAA:
HORIZONTAL FEED & VERTICAL COMPONENTS

=) =) e | e

}?O'J Paﬁz {\Io. LR Name of the part Qty% EF{‘%{EL{ JERL

50 10005789 (4R HHHA Feed Driving Base Arm 1 e

51 10005790 |4l Feed Driving Cam Thrust BU 2 g

52 10005744 |HhA& Bearing 1 PAe

53 (10012503 |#AF MFeHIR Feed Driving Cam Plate 1 e

54 110010643 [M54T Screw 9/64-40 2 S

55 (10012534 | %l Hook Shaft 1 W%

56 [10012554 |iAfe Gear Smale 1 e

57 110012678 |fE Hook Shaft Rear Metal 1 PAS

58 110012423 |yHiEf Hook Driving Shaft 0il Seal 1 PAe

59 120000175 |HhA&ZE Bearing Support ASM 1 NS

60 [10013608 |WRET Screw 11/64-40 2 %

61 [10012610 |%h%E Hook Shaft Metal Compl 1 AS

62 [10014503 |t 0il Seal 2 AS

63 (10013921 |KHS12SINGER+SC31jEtR+#&5% |Hook ASM 1 %
10013922 |SKRT875LKZHERE +H4 7% Hook ASM 1 Y

64 20001663 |#R4T 414 Screw ASM ¥




3.2 FhEehBeE  OigJl)
HORIZONTAL FEED & VERTICAL FEED AND
HOOK DRIVING SHAFT COMPONENTS (Rotation knife)




3.2+ NHHIERLEA:
HORIZONTAL FEED & VERTICAL COMPONENTS

=) =) e | e
’IA\I%O.J Paﬁz ?\Io. LR Name of the part Qt;% ‘:fﬁ%iJr JERL
1 10012490 |45 Feed Rocker Base Shaft 1 Y
2 [10012540 | Z4JRE Feed Rocker Base Arm 1 Ve
3 |10010074 [WR4T Screw 11/64-40 1=7 1 PAq
4 (10025329 |WRE] Screw 3/16-28 L=14 1 AS
6 [10012531 |7 Ze4ift Feed Base 1 S
7 (10025331 [iEKLGA Feed Dog 1 W%
10012982 |1kl Feed Dog 1 ¢
8 [10010099 |WRET Screw 1/8-44 1L=6 2 PAS
9 110013006 |#hE Feed Rocker Shaft Metal 1 YAS
10 10006134 |14. 72448 Feed Shaft Thrust Collar 1 D¢
11 10012162 [M5X 5HE4T Screw M5 L=5 2 W%
12110003290 |(154%P Betaining ring 1 Ae
13 (10013022 |3k} Feed Rocker Shaft Metal 1 AS
14 [10010066 |BEET Screw 11/64-40 1=9.5 1 AS
15 110012530 |HEw 2 i Bobbin Case Holder 1 S
16 110012536 |dHidt 0il seal 1 PAe
17 |10010071 [#54T Screw 9/64-40 1 PAe
18 110012492 [iERLE HhAw Feed Rocker Arm 1 e
19 |10010095 [4Z4T Screw 3/16-28 L=15.5 1 IAd
20 10010096 |7X 1344 Walking Foot Pin B 1 pAe
21 |10012500 |iEAHES)REZH 1 Adjusting Link ASM 1 A
22 110010593 |#RET Screw 15/64-28 2 AS
23 (10012532 |4 Adjusting Link ASM Fulcrum 2 Pi¢
24 110012495 |13#5 /%€ Rubber Plug 2 %
25 110010075 |iEEMEIEBIHK Connecting Link, B 2 AG
26 |10012537 |ERHEB)REKIERAR Connecting Link, A 2 ¥
27 110010071 |WRET Screw 9/64-40 1 AS
28 110010069 |4 Walking Foot Pin C 1 PAe
29 110012535 (A IS W Ew R Lower Sprocket 1 A
30 [10009187 |M6X SUR%E] Screw M6 L=8 2 Ad
31 10003542 |¥2 5 A& Bearing 1 e
32 110012538 |14. 72X 42X 53l 0il Seal 2 Y
33 (10010643 |MRET Screw 9/64-40 L=6 PAS
34 110005742 [ERMmLEFY R Feed Rocker Cam Plate 1 NS
35 [10005787 |iXATIRENIEF Feed Rocker Rod 1 S
36 10005792 |K25X 29X 9. 6%l Needle Bearing 1 e
37 |10005740 | Am{w Lok Feed Rocker Cam Plate 1 e
38 (10010083 |WR%ET Screw 15/64-28 L=10.5 2 S
39 (10012462 |iAFe Gear, Large 1 NS
40 110008862 |WRET Screw 1/4-40 1L=5.8 4 PAS
41 |10012489 |3A 4% Feed Driving Shaft 1 %
42 110012533 |yhEf 0il Seal 1 PAq
43 110009782 |¥6 I Hhdh & Bearing 1 Y
44 110012501 |HhAcEs Bearing Support 1 PAS
45 110003921 W4T Screw 1/4-40 2 PAe
46 |10005750 |54 MEE Feed Driving Cam 1 %
10006135 |#0 ™M4e Feed Driving Cam 1 Ve
47 110010083 |W&%] Screw 15/64-28 2 %
48 110010074 |WE4T Screw 11/64-40 1 Ad
49 110012498 |45 Feed Driving Base Shaft 1 DAY




3.2+ NHHIERLEA:
HORIZONTAL FEED & VERTICAL COMPONENTS

oy 5 oy —
}?O'J Paﬁ?—?\]o. R Name of the part Qt? EF{‘Z{CL =8 SN
50 10005789 (4R HHHA Feed Driving Base Arm 1 e
51 10005790 |4l Feed Driving Cam Thrust BU 2 g
52 10005744 |HhA& Bearing 1 PAe
53 (10012503 |#AF MFeHIR Feed Driving Cam Plate 1 AS
54 110010643 [M54T Screw 9/64-40 2 S
55 (10012534 | %l Hook Shaft 1 W%
56 [10012554 |iAfe Gear Smale 1 e
57 110012678 |fE Hook Shaft Rear Metal 1 PAS
58 110012423 |yHiEf Hook Driving Shaft 0il Seal 1 PAe
59 120000175 |HhA&ZE Bearing Support ASM 1 NS
60 [10013608 |WRET Screw 11/64-40 2 %
61 [10014463 |%h%E Hook Shaft Metal Compl 1 AS
62 [10014503 |t 0il Seal 2 AS
63 (10013921 |KHS12SINGER+SC31jEtR+#&5% |Hook ASM 1 %
10013922 |SKRT875LKZHERE +H4 7% Hook ASM 1 Y
64 [20001663 |#R4T 411 Screw ASM 1 NS
65 10013029 | 0il Seal 1 S

10




HANG LIFTER & TENSION RELEASE COMPONENTS

4. $EIRMBOE

11



LN Ay L 1
HANG LIFTER & TENSION RELEASE COMPONENTS

=] =) K= g S
}?OT? Paﬁz?\]o, EA Name of the part Qtf EF{‘Z{CL JELRL
1 [10011064 |EMIF Hand Lifter 1 PAS
2 110010016 |SM9/64" X 404B4T Screw 1 e
3 (10010027 |0/EPE Rubber Ring 1 %
4110013809 |F&JHIHRF-MFe4H 14 Hand Lifter Cam Asm 1 AS
5 |10010653 |#H4 Pin 2 S
6 (10010649 |5. 1X0. 63} E-Ring 7 AS
7 (10002976 |M4 X 6UZEET Screw M4 L=6 1 ¥
8 110005833 [/ Connecting Plate 1 PAg
9 110010648 |HsJHIFFEAR Lifting Plate 1 AS
10 10005685 |MIATAFZH1F Lifting Link Compl 1 NS
11 [10012582 |B4EHETHAT Lifting Lever Connect Rod 1 D¢
12 110005882 [WZ4T Screw 3/16-32 1 S
13 (10012633 |#R4T Screw 15/64-28 1 AS
14 (10012625 |WEL} Nut 15/64-28 1 AS
15 110012430 [4Z4T Screw 15/64-28 1 %
16 110012584 |JGHLHF Lifting Lever Link 1 %
17 110005836 |Mdm$etHiAT Connecting Rod 1 PAS
18 (10012429 |#&RTFFFFFHR Connecting Rod Guide 1 e
19 110012637 |4Z34T Screw 3/16-28 L=10 1 PAq
20 (10010022 |44 Tension Release Shaft 1 PAe
21 (10010647 |3 Tension Release Return Sprin 1 PAe
22 110012140 |FaZehlisT Tension Release Supporting B 1 PAd
23 110010642 |7 Tension Release Pin Spring 1 %
24 110012623 |4A b e 41 1 Knee Lifting Tension Releasg 1 pie
25 110012445 |#55 AR Wire Holder A 1 e
26 10012130 |WR4T Screw 11/64-40 L=7 1 S
27 110012621 [W24ET Screw 3/16-28 L=6 1 %
28 |10005881 |¥f 1 I £k [ e 4¢ Wire Holder Bracket 1 PAe
29 110013325 |WE4T Screw 1 S
30 (10011023 |#RRE Nut 1/2-28 1 S
31 (10012426 |MIESAT Presser Guide Bar C 1 Pie
32 (10004473 | Presser Spring 1 e
33 110012679 KA Presser Bar Bracket 1 AS
34 110013322 |[HAF Presser Bar 1 e
35 (10010018 |WRET Screw 9/64-40 2 PAq
36 (10012422 |ZRLkifi4y Presser Bar Thread Guide 1 Die
37 (10014141 |[HEAFAE Bushing 1 Y
38 10010650 [W&4T Screw 9/64-40 L=10.5 1 AS
39 (10012449 |35 HJHIEBAF Presser Foot Asm 1 %

12




FEED ADJUST MECHANISM COMPONETS

5, BBIEEIE

13



5. RIGEHAT

FEED ADJUST MECHANISM COMPONENTS

=) =) foe | iR
’IA\I%O.J Paﬁz ?\Io. LR Name of the part Qtf EF{‘Z{CL JELRL
1 (20000148 |1&¥}H2 30 8 HT AR 2 A Feed Changing Shaft Arm, A 1 e
2 (10010092 |#RET Serew 1/4-40 L=11 1 AS
3 110012634 |IEEHESFEIESIER Adjusting Link Plate 1 %
4 10010649 |5.1X0. 6424l E-Ring g
5 110012629 |HiE Metal, A 1 e
6 (10012622 |10X19.2X 7yl Feed Changing Shaft 0il Seall 1 Aq
7 (10012627 |$41E Thrust Collar 1 Y
8 [10003921 |MRET Screw 1/4-40 L=8 2 PAS
9 110013867 |EFFEIATIHh Feed Changing Shaft 1 AS
10 10012424 |1EKHEB)EE 5 K Feed Changing Shaft Arm, B 1 W%
11 |10010095 [4Z54T Screw 3/16-28 L=15.5 1 PAq
12 110012586 |#iE Metal, B 1 AS
13 [10012620 |#E&} Nut 15/64-28 1 PAe
14 110012418 |44 Feed Changing Shaft Arm Pin 1 PAe
15 |10012680 |1 EE 17 HAK Feed Adjusting Rod 1 NS
16 110013868 |35 Feed Adjusting Spring 1 %
17 [10012635 |44 Spring Suspension 1 %
18 [10010106 |WE&BE Nut 11/64-40 1 AS
19 [10013866 |44 Feed Adjusting Pin 1 DAe
20 10012583 |t FER Y )8R Feed Adjusting Base 1 Y
21 110010643 [WR%ET Screw 9/64-40 L=6 2 S
22 110012626 |HmE Adjusting Base Shaft Metal 1 W%
23 |10012428 [#4Ps Collar Asm D=11.1 W=10 1 *
24 110005020 |#4PEMRET Screw 1/40-40 L=6 2 PAq
25 (20000150 |{RI4%4R T #hAmZHAE Feed Lever Arm Asm 1 AS
26 |10010095 |#RET Screw 3/16-28 L=15.5 1 AS
27 |10012676 |#iE Feed Lever Spring 1 e
28 110012578 |4hE Feed Lever Shaft Metal 1 NS
29 |10012419 |{83%k}H4h Feed Lever Shaft 1 AS
30 120003414 |f8iERHRT Feed Lever Spanner 1 S
31 10009187 |M6 X 8IZLT Screw M16 L=8 2 1Aq
32 (20000144 |EFEEFRELZAE Feed Dial Asm 1 e
33 110013870 |3.7X16. 5% Pin 1 PAe
34 110013869 |3 Spring 1 e

14




6. dhELIRDE I
UNDER COVER COMPONENTS

15



6+ VI G
UNDER COVER COMPONENTS

75

H5

=
B

.\
a8
e

No. | Part No. EA Name of the part Qty. EF‘J?L JELRL
1 [10012632 | Under Cover 1 e
2 (10013102 |HlL3kEEER Head Gasket e
3 110003896 |¥f IR Bk Bracket 1 S
4 110002613 |GB/T5781-2000M8 X 2082 & Screw 2 AS
5 110009985 |#HFTEHA: Knee Pad Plate Asm 1 g
6 110008450 |45 JEIE T Knee Press Rod I 1 Y
7 110002559 |9.8X 20X 134} E-Ring 1 NS
8 [10012677 |#fEE Spring 1 W
9 110003898 [#Z4T Screw 2 AS
10 10003895 |M6 X 30UZ%T Screw M6 L=30 2 Aq
11 [10003890 |M6X 3. 282 H} Nut M6 4 W%
12110008463 |HEfsBRAZEE T Bracket 1 AS
13 10008465 |HR4T Screw 2 AS
14 (10008464 |IEHAR Connecting Rod 1 ¥
15 110008466 |45 &M%k 11 Knee Press Rod II 1 S
16 (10008383 |/ AL TT Connecting Rot 1 Dk

16




BOBBIN WINDER COMPONENTS

SEEk i

7\

17



7. BREIAF
BOBBIN WINDER COMPONENTS
2= =2 ¥ R
’IA\I%O.J Paﬁz ?\Io. LR Name of the part Qt;% Eﬁéﬁ«l JERL
1 [10013875 |&e&kes Bobbin Device Asm 1 e
2 110000736 |HHLETFH Bobbin Lever 1 e
3 |10000735 [WR4T Screw 9/64-40 1 %
4 110004494 |55 Pressur Foot Spring 1 PAe
5 10013038 |[$4kel E-Ring 1 W%
6 10008773 |#MKEe Rubber Ring 1 e
7 110004498 |4 LeHhIH Bobbin Cushion 1 PAq
8 |10004486 [6.2X9.8X0. 3H[| Washer 6.2X9.8X0.3 1 P
9 (10006240 |#REEEEARL A Bobbin Fitting Basis Compl. 1 kg
10 10006151 |Zagk e th Bobbin Cam Shaft Compl. 1 e
11 (10004497 |#HIHR Adjusting Plate 1 NS
12 110004501 |35 Spring 1 e
13 10006152 |ZaLki ™% Bobbin Cam Shaft Compl. 1 W%
14 (10004485 |0JEJE Rubber Ring 1 e
15 |10006158 [#R 154 %ek Bobbin Winder Shaft Compl. 1 g
16 |10006142 [64%[ Retaining Ring 1 %
17 |10013019 (M3 X 4824 Screw M3 L=4 1 AS
18 (10005682 |2k &I itR Adjusting Plate 1 e
19 |10000759 [4Z4T Screw 9/64-40 1 PAq
20 10004380 |WRET Screw 3/16-32 3 ¥
21 10013064 |84k ek gesH 1t Bobbin Thread Tension ASM. 1 AS
22 110004390 |¥Hk|JeLkiZB) Thread Tension Nut 1 e
23 [10004504 |H LM A1 Bobbin Thread Tension Rod AS 1 S
24 110004393 |JeLkti Bobbin Winder Tension Disc 2 Ad
25 |10004391 |#3 Thread Tension Spring 1 e
26 110004507 |WRER} Nut 11/64-40 1 S
27 110013269 |WRET Screw 9/64-40 2 ¥
28 110011149 |%kb17) Thread Cutter 1 Pie
29 (10011200 | LbatZktk Thread Guide Plate 1 S
30 [10011158 [WR4T Screw 15/64-28 1 Y

18




THREAD STAND COMPONENTS

LA

8\

19



8. LS

THREAD STAND COMPONENTS

— o =

’;Ijzoj'j PaﬁzﬁNO. LR Name of the part Qty% Eﬁ%ﬁg J=R N
1 10007130 | £kekzginft Thread Stand Asm. A
2 [10004282 |4 LoEEE Column Cap 1 Ve
3 |10004293 |£kZE s Column Pipe (Upper) 1 Pig
4 10003301 |M5X 14424] Screw 2 AG
5 (10003022 |*#J& Washer 5 W%
6 (10002953 |MSUZEL Nut 5 AG
7 110004289 [iLZkHE Thread Guide Pipe 1 e
8 (10004285 |itZkiE£E Thread Guide Bushing 1 e
9 110004298 | Likzkze Thread Hanger (Upper) 1 AS
10 110004286 ¥ Column Pipe Connector 1 W%
11 |10004291 |£&%8 N4 Column Pipe (Lower) 1 NS
12 |10004290 |#:[El Washer 16X30X1.5 2 S
13 10004295 |#pgl Washer 16.5X27.5X3 2 AS
14 [10002953 [M5WEHLE Nut 1 PAe
15 |10004288 |Zk4h Spool 2 S
16 |10004287 |Z&AL 4k R Spool Cushion 2 S
17 |10004281 |ZeFEiKH Soft Cushion Of Thread Plate 2 AS
18 110004299 |£k4: Thread Plate 2 e
19 (10003312 |M5X 30MZ4T Screw 1 %
20 110004284 | Fikzkse Thread Hanger (Lower) 1 Vi

20




9. HIBIEERIE

AUTOMATIC REVERSE FEED COMPONENTS

———————— —

21



9. HafEzEift
AUTOMATIC REVERSE FEED COMPONENTS

Toj.g Paﬁ?_?\lo. K Name of the part Qt;% qﬁé{i]r =8 SN
1 |10012528 | Bhf54% s pg R 4L Reverse Feed Solenoid Base A 1 PAe
2 (10005820 |HLMLEKSCHE Reverse Feed Solenoid Base A 1 A
3 1514 FRURE K I o W5 T Screw 4 PAe
4 13 5% L REG Reverse Feed Solenoid Base A 1 Vi
5 13 4% W Rk ek Pin Contact 2 I
6 12 44 WA RG0S Reverse Feed Solenoid Plunge 1 PAe
7 131 2 L AS I 3 Rubber Plunger 1 Pig
8 131 2% FEL R i 2R P Washer 1 pie
9 (BN A7 SIEERT ] E-Ring 1 e
10 10012142 [WR4ET Screw 15/64-28 1=9 2 Y
11 |10012587 |f&I4&45:5 Reverse Feed Arm 1 PAe
1210012628 [#R%E] Screw 9/32-28 2 AS
13 (BRI A7SUED 3 SN Nut 1 A
14 12 4% WA R A T Y Plunger Arm Pin 1 Y
15 10007561 [s B EEEIF L4 Option Switch Asm 1 A

22




WIPER COMPONENTS

10, REBIF

23



10, $RETHITE
WIPER COMPONENTS

=] =) K= g S
}?OT? Paﬁj?\]o, EA Name of the part Qt? ‘:F{‘z{:{t]r JELRL
1 |10012526 |¥REH2HM4 Wiper Asm. 1 e
2 10005724 |$REk2S5E Wiper Cover 1 D¢
3 10003036 [M3X 6UZE4ET Screw M3 1 %
4 110005726 |ME4T Screw 11/64-40 1 S
5 110005766 |WREE Nut 11/64-40 1 S
6 10005772 |$hEkAfEEIIR Wiper Link A 1 e
7 110005783 |HREHAT Wiper Link B 1 e
8 [10005738 |WRET Screw 9/64-40 1 Pie
9 110005767 |HhE Wiper Hinge Screw Collar 1 YAS
10 10005770 |#3 Wiper Spring 1 NS
11 |10005735 [WBR} Nut 11/64-40 1 PAq
12 10005737 |2.5X6X0. 444 E-Ring 1 %
13 10005829 |¥kLkukzhfmzl 1 Wiper Shaft Asm 1 PAS
14 [10010649 |5.1X0. 644 E-Ring 1 ¥
15 [10005725 |MR4TE P Screw Installing Collar 1 DA
16 [10005734 |W24T Screw 9/64-40 1=5 1 %
17 110005765 |¥RZAT Wiper 1 AS
18 [10005811 |#& %k v Mgk Sz 44 14 Wiper Base Asm 1 V%
19 |10003082 |}l Washer 3 e
20 (10005719 |44 Wiper Solenoid Pin 1 PA¢
21 |10005769 |f&3hESEM: Wiper Link Collar 1 Y
22 |10005812 |Bkth A7 Wiper Rubber A 1 e
23 |10005739 |BRiEHG i Wiper Rubber B 1 NS
24 |10005736 |k Lk HMEER Wiper Solenoid 1 NS
25 Pk s gk Electric Wire 2 e
26 RIS Power Switch 1 PAe
27 4 2-Cord Cabtyre Cord 1 %
28 Mk Wire Contact 2 Dig
29 10008972 |#R4T Screw 3/16-28 1L=9 2 Y

24




gt CFEJ))

3

THREAD TRIMMER COMPONENTS (Parallel knife)

11.1 H3)

25



11. 1. BzhByZapf:
THREAD TRIMMER COMPONENTS

=) =) foe | iR

’IA\I%O.J Paﬁz ?\Io. HFK Name of the part Qt;% EF{‘Z{CL JELRE
1 [10013114 |BY&k J)EE= 4 Knife Unit 1 A

10013329 |BYZk JJREHA T Knife Unit 1 Y

2 |10005720 [SM3/16” X 28%H Pin 1 %
3 |10010093 [WZ4T Screw 11/64-40 L=7 1 S
4 10005683 |BhJIJIEFT Hoving Knife Link 1 I
5 10012630 [454] Screw 3/16-28 1 S
6 (20000188 |F4Lkik4lft Picker Arm 1 S
7 110013062 |#4LkSIAFALME Thread Take—Up Picker Asm 1 Y
8 [10010071 |WRET Screw 9/64-40 1 Aq
9 10005659 |&Y Pin 1 AG
10 [10012580 |WE4T Support Screw 15/64-28 2 %
11 (10012527 | F BB £k Wi 2k R Solenoid Asm 1 AS
12 [10012142 |WR4ET Screw 15/64-28 L=9 2 Ad
13 |10012573 |BYZkIKzhEE Driving Wheel 1 V%
14 |10012525 [WZ4T Screw 11/64-40 1=7 1 PAq
15 |10012451 |BUZk™M%Ee Thread Trimmer Cam Asm 1 DAe
16 (10012472 |BRET Screw 1/4-40 L=6 2 Ad
17 110012624 |7. 94448 Cam Collar Asm 1 Dk
18 |10010059 [4Z4T Screw 11/64-40 L=4.5 2 IAd
19 B A TR BB AT Picker Link 1 e
20 10005636 |FEHRSZAHKAE Roller Arm Bracket 1 W%
21 110010016 |#RET Screw 9/64-40 1L=6 1 AS
22 |10005676 | Roller Return Spring 1 e
23 (10005668 |6X 294 Roller Fulcrum Pin 1 DAe
24 (10012795 |4X9X0. 6344 E-Ring 2 AS
25 110005809 |H LB} Nut 15/64-28 1 AS
26 10005846 |6X12X0. 84 E-Ring 2 W%
27 10005774 |BY£RIRS) Hh Knife Driving Arm Asm 1 DA
28 110014481 |W&4] Screw 11/64-40 1 AS
29 10005817 |SM15/64” X 28%4 Moving Knife Link Pin 1 S
30 [10005846 | Knife Return Spring, B 1 NS
31 (10005782 &4 Lealft Clutch Plate Asm 1 e
32 (10005808 |WRhE Nut 15/64-28 1 P
33 (10005637 | [E Washer 6.2X13X1 1 YAS
34 110005781 |PaLkaRbiAt Picker Link 1 e
35 |10005659 |4H Picker Link Pin 1 AS
36 110010074 [|MB4T Screw 11/64-40 L=7 2 PAS
37 110005824 |33 Clutch Return Spring 1 D¢
38 110005818 |BYZk N LRy IR Driving Arm Stopper 1 Dig
39 110005816 |BYZkIK#) )84 1 Base Plate Asm 1 AG
40 110012142 [#R4ET Screw 15/64-28 L=9 2 e

26




11.2 HahFRM: Gigl))
THREAD TRIMMER COMPONENTS (Rotation knife)

27



11. 2. B3B3
THREAD TRIMMER COMPONENTS

=] =) K= g S
}?OT? Paﬁz?\]o, EA Name of the part Qtf EF{‘Z{CL JELRL
1 10011422 W4T Screw 9/64-40 1 AS
2 110011421 [T Fixed Knife 1 NS
3 |10011497 [WR4T Screw 11/64-40 1 %
4 110013154 |#E Washer 9X4.5X0. 8 1 AS
5 10011584 |/rZkss Dispart Thread Shuttle 1 pie
6 (10013333 |RET Screw 3/16-32 1 S
7 110013013 |VILRLKE) i Trimming Crank 1 *
8 [10013024 |HhEs Bushing 1 e
9 (10012162 |M5X 5HRET Screw 1 PAq
10 110013027 |#i£ Short Bushing 1 NS
11 110013044 |JJHWEAT Knife Shaft Connecting Bar 1 g
12 110011514 [W34T Screw 11/64-40 2 S
13 110013010 (VI£k3Kzh Big 11-3hHk Crank Block 1 PAY
14 [10010595 [M4X7.508%] Screw 2 PAe
15 [10013023 |3 [H 2 hR Fixed Plate 1 S
16 (10009626 [M3X4. 35WR4T Screw 3 Die
17 (10013026 |JJZEEMR Knife Holder 1 AS
18 [10011588 [MRET Screw 11/64-40 2 AS
19 (10011494 |8h7J] Round Knife 1 AG
20 (10013045 |zhJJ%4 Round Knife Bracket 1 P
21 10011578 |#R&} Nut 11/64-40 1 PAe
22 10010736 |ByEkiMEe Thread Trimmer Cam 1 e
23 10013465 |WRET Screw 1/4-40 2 ¥
24 110013030 |7 Spring 1 Ae
25 110014462 |HhE Bushing 1 AG
26 (10012162 |M5X 5HE4T Screw 1 PAe
27 110013008 8. 254J#] Washer 1 g
28 110014196 |H1% b 55 Spring Cover 1 NS
29 110013007 |VI&IR SN thvifh Trimming Crank Shaft 1 AG
30 |10008812 |3 Spring 1 e
31 [10008862 |WRET Screw 1/4-40 1 S
32 110013878 |VIZki™ % ik 244 Trimming Cam Crank Asm 1 Pie
33 (10013038 |54kl Washer 1 PAS
34 (10014460 |8. 2% [#] Washer 1 PAq
35 |10011650 [8.2X 15X 2% & Washer 8.2X15X2 1 e
36 110011697 |P1/18K5h%Mh Trimming Shaft 1 PAY
37 110013050 |kA4k)EE Loosing Thread Plate 1 PAe
38 (10011605 |WR%ET Screw 1/4-28 1 S
39 (10009471 |MAMZEL Nut 2 ¥
40 10006131 |BY&k Hpfif ik 2o e Solenoid Base 1 PAS
41 |10013046 |BY Lk piZE Bk Solenoid Connecting Shaft 1 W%
42 110011845 |# P8 Washer 5.2X12X2.5 1 PAq
43 110011606 |HFE Washer 6.5X12X2.3 1 e
44 110006137 |57k i fid ik Thread Trimmer Solenoid 1 Die
45 |10013590 |WR4T Screw 11/64-40 1 AS
46 10008834 |FazkE {5 Loosing Thread Return Spring 1 W%
47 110012467 |WRET Screw 1/4-28 1 %

28




12, i E
OIL LUBLICATION COMPONENTS

29



12, AT
OIL LUBLICATION COMPONENTS

=2 = B HER
}?O.J Paﬁz ?\Io. E Name of the part Qt;% EF{‘E{CL JELRL
1 [10000569 |HAR Floater Asm 1 e
2 |10008777 |MHIAROTE Rubber Ring 1 NS
3 110008782 [k Floater Cup 1 NS
4 10008781 |/INHh A 55 [l 2 Pipe Stopper 4 PAe
5 110013048 |33 Pipe Stopper 3 ¢
6 110007806 |JhAF K hE Vinyl Tube, White, L=225 1 W%
7 110008772 |JhiFRES 0il Sight Window 1 PAq
8 (10008780 |InihAk 0il Cup 1 e
9  [10007806 |AAEVHTE Vinyl Tube, White, L=240 1 S
10 [10003022 |#JE Washer 1 ¥
11 |10005537 |#pEl Spring Washer 1 e
12 110008972 [WZ4T Screw 3/16-28 2 AG
13 (10014461 |0Z4JE] Rubber Ring 2 %
14 10008783 |[MEET Screw 5/16-24 2 PAS
15 10007800 |[HI3hiE Tube 1 S
16 (10007800 MLk N A Tube 1 S
17 110008101 |0 HBAL £ 0il Wick 1 AS
18 110007800 |[=IvHEF Tube 1 AS
19 110012669 | 0il Tank Asm 1 AS
20 |20000165 | THIH I Lt 2H 14 0il Wick Support Asm 1 %
21 10012616 |1 &5y Ze A 0il Wick Support 1 AS
22 |10008067 M2k 0il Wick 1 AS
23 110012664 |WRET Screw 9/64-40 1 ¥
24 110012618 |[=lyhi® e 0il Felt Presser 1 NS
25 110013020 |EH Felt 1 AG
26 |10012606 [OTE P8l Rubber Ring 1 e
27 110012667 |WRET Screw 11/64-40 1 PAe
28 110012609 |#1:Z%E Plunger 1 %
29 (10014386 |FEIET Plunger Spring 1 AS
30 (10013025 |WR%ET Screw 1/16-24 1 AG
31 10014461 |07l Rubber Ring 1 W%
32 110008779 WAk Lubrication Connector 2 PAd
33 (10013012 |WRBE Tube 1 PAe
34 110013049 | =Hk Vitta Tie—in 1 AS
35 (10012160 | Pipe Stopper 4 NS
36 (10008785 |y K il 2 Pipe Stopper 3 AS

30




ACCESSORIE PART COMPONENTS

13, FiHAF

&
"

31



13, M
ACCESSORIE PART COMPONENTS

= =) K= R
EZOT? Paﬁz?\]o, S Name of the part Qtf EF{‘Z{CL JERL
1 FAHA Accessorie Bag Asm A 1 Dk
2 110012631 |65 BITHAT Knee Lifter Presser Rod 1 DAg
3 110026033 [HLk3TAE Frame Support Bar 1 NS
4 (10010995 |HiZ22 7] Screw Driver, Middle 1 PAe
5 (10013185 |/NE227T] Screw Driver, Small 1 bk
6 10005639 |ifZkiE Needle Thread Guide Asm 1 PAe
7 110010994 |[KWR2 ) Screw Driver, Large 1 Pie
8 [10005776 |Hl3kE Frame vinyl Cover 1 e
9 BB Accessorie Bag Asm B 1 e
10 |10006286 |l kIZ%E e Rubber Cushion 2 Y
11 |10013113 |1 =7 B8 0il Reservoir Seat 2 W%
12110003889 |4 RE4T Nail 6 AG
13110004466 |H1 k% B8 A4 Hinge Compl 2 AS
14 (10013101 W% e 0il Reservoir Cushion 2 e
15 |10010060 [#Ri: Bobbin 3 W%
16 110013294 |/MiaE Oiler Asm 1 PAe
17 10004455 |ii4H 0il Box 1 AS
18 (10004898 |DBX 114#RIENL%EF Needle 1 e
10004868 |DP X 5188 EEHLET Needle 1 e

32






